Project Number: JYP 1302

Reclamation of Power in Wastewater
Treatment Facilities

A MAJOR QUALIFYING PROJECT SUBMITTED TO THE FACULITY OF
WORCESTER POLYTECHNIC INSTITUTE
In partial fulfillment of the requirements for the Degree of Bachelor of Science

Submitted by:
Marissa Capua
Jessica Dzwonkoski

Christopher Harris

Advisor:

Jeanine D. Plummer

Date: March 7, 2014



ABSTRACT

This project explored the feasibility of implementing hydroelectric turbine systems in wastewater
treatment facilities in Massachusetts. An inventory of treatment plant information was obtained,
and the Upper Blackstone Water Pollution Abatement District in Millbury, MA was selected for
a case study analysis. Based on flow and head data, 19.9 kW of power could be produced,
[...]
electricity demand is low — typically overnight — the turbines pump water from Lake Michigan


http://www.holyokemass.com/hwp_1876/tex2.html

uphill to a 27-billion-gallon reservoir. During the daytime when demand for electricity is high,
the water flows 363 feet downhill through the six turbines in order to generate electricity. The
plant can currently produce up to 1.872 megawatts of electricity (Consumers Energy et al.,
2006).

Water is run from the yd
reservoir, through the turbine, 4
back to the supply source. // ’
.f/ -
//
P yd Water is pumped from the
" supply source, through the

- T Turbine trbine, to the reservoir.

Figure 6 - Schematic of Pump Storage (Adapted from Federal Energy Regulatory Commission,
2014)

1.3 Hydroelectric Power at Treatment Plants

The implementation of hydroelectric power in wastewater plants is primarily in the
developmental stages. Few plants have implemented this technology to date, but the potential
exists for some facilities to do so. For example, the Deer Island Wastewater Treatment Plant
located in Boston, MA uses multiple power reclamation systems, generating 26% of the plant’s
electricity needs through renewable resources. The reclamation systems include steam turbine
generation, methane gas reuse, solar power, wind power, and hydropower as seen in Figure 7
(Massachusetts Water Resources Authority, 2013).

The Deer Island Wastewater Treatment Facility was designed in 1980 with future energy
recovery processes in mind. This facility has been recovering energy from effluent flow since
2002. Currently the water flows out of the plant into an outfall shaft through two one-megawatt
hydroelectric generators. These generators produce over 6 million kilowatt hours annually,
which saves the facility approximately $600,000 per year.

Each year, the Massachusetts Water Resource Authority (MWRA) purchases and uses
168,500,000 kWh of electricity, with Deer Island accountable for 70% of the electricity
consumption. Deer Island uses a total of 117,950,000 kWh and produces 6 million kWh through
hydroelectric generation, a return of 5.1% of the total electricity usage at the plant. The
calculations for Deer Island’s electricity usage and the percent of hydropower contribution can
be found in Appendix A.



. Hydreelectric Generation Turbine
@ Wind Electric Generation Turbine
_ Methane Gas Reuse

Q Solar Power Panels

@ STG Electricity Generation
Figure 7 - Deer Island Treatment Plant Improvement Plan (Adapted from Massachusetts Water
Resources Authority, 2013)

Table 3 - Deer Island Total Electricity Consumption and Hydropower (Adapted from
Massachusetts Water Resources Authority, 2013)

Category kWh Percentage of Total MWRA

Total MWRA Electricity 168,500,000 100
Purchased Annually

Deer Island Electricity 117,950,000 70
Consumption

Deer Island Hydropower 6,000,000 3.6
Electricity Generation

Another example of hydropower at wastewater treatment facilities exists in Point Loma, San
Diego, CA. This facility utilizes hydroelectric turbines in its effluent flow to generate up to 1.35
megawatts of electricity, which is then sold to the San Diego Gas and Electric Company (United
States Environmental Protection Agency, 2013).

9



1.4 Hydroelectric Power Feasibility in Wastewater Treatment Plants in MA

There are 110 municipally owned wastewater plants located in Massachusetts, treating flows that
range from 0.02 million gallons per day to 365 million gallons per day (U.S. Environmental
Protection Agency-New England, 2011). The water flowing through these treatment plants
provides a potential source of energy that may be reclaimed and transformed into electricity. The
purpose of this project was to determine the feasibility of implementing a hydroelectric turbine
system in the effluent of municipal wastewater treatment facilities in Massachusetts. The
electricity generated from the system may then be used to contribute to the demand of the
treatment plant either through net metering or by selling the electricity back to the supplier.

Some states allow for commercial and industrial facilities to establish net metering. This allows
facilities to feed electricity into the grid and establish a credit with the supplier. A facility is then
allowed to pull electricity from the grid until the credit has expired (Solar Energy Industries
Association, 2014). Massachusetts currently has a net metering program for most renewable
energy technologies, including hydroelectric power generation, for a variety of sectors (U.S.
Department of Energy et al., 2013). This program allows for renewable energy technologies to
install a net metering system to record the amount of energy produced and subtract it from the
amount of energy consumed.

In order to determine the feasibility of implementing hydroelectric power at wastewater
treatment facilities, the following tasks were completed:

e Inventory wastewater treatment facilities in Massachusetts and select facility for case
study
e Perform case study analysis on selected facility
o Gather information on monthly electric costs
o Gather data on hydraulic profile and daily flow
o Analyze cost of equipment, construction, maintenance, permits, and labor versus
payback period
e Extend analysis to other treatment plants using hypothetical cases of head and flow

The overall goal was to make recommendations for hydropower implementation based on the
treatment plant flow, head, costs, and payback period so that facilities are able to make informed
decisions about whether or not the turbine installation would be a feasible project and
worthwhile investment.

10



2. INVENTORY OF WASTEWATER TREATMENT FACILITIES

The first step in conducting a feasibility study is to gain information that is site-specific,
followed secondly by creating an estimate of the power potential, and thirdly by conducting an
economic analysis. This standard of conducting a feasibility study is validated by the U.S.
Department of Agriculture (Brockhouse et al., 2010). Before proceeding with the feasibility
study, a wastewater treatment facility in Massachusetts was to be selected for analysis. In order
to select a treatment plant, an inventory of systems in Massachusetts was compiled, and then a
facility was selected based on size, location, and data availability.

2.1 Wastewater Treatment Facility Inventory

Specific information about registered wastewater treatment plants in the state of Massachusetts
was obtained from the Environmental Protection Agency (U.S. Environmental Protection
Agency-New England, 2011). As shown in Appendix B, available information included the plant
name, location, contact information, and permit number. Additionally, information on treatment
processes, flow, and discharge location were provided. There are 110 treatment plants in
Massachusetts, with average daily flows ranging from 0.016 to 365 million gallons per day. The
facilities were grouped into 6 categories based on daily flows as shown in Table 4.

Table 4 - Grouped Wastewater Treatment Facilities in Massachusetts

Flow Range Number of Percentage of Number of Number of
(MGD) Treatment Treatment Plants Responses
Plants Plants Contacted

>10 12 10.90 12 5
5.0-9.99 8 7.27 2 1
1.0-4.99 45 40.90 11 2
0.5-0.99 13 11.81 3 0
0.1-0.49 25 22.72 6 0
<0.1 7 6.36 1 0

In order to conduct a feasibility study, additional information from treatment plants on head,
flow variations, and electricity usage was needed from treatment plants. All the treatment plants
with flows greater than 10 MGD flow were contacted because the hydroelectric generation
would be greatest with these relatively high flow ranges. In addition, one quarter of the plants
from each flow range category were contacted to equally represent each category. Table 4 shows
that responses were received from 3 small treatment plants and 5 treatment plants with flows
greater than 10 MGD. Information gathered from these communications is discussed in section
2.2.

11



2.2 Selection of Facility for Case Study Analysis

Of the plants that were contacted, responses were received from 8 treatment plants as shown in
Table 4. From this list, a facility was chosen for an in-depth study based on the average flow,
head values, and data availability. Table 5 summarizes the data that was received from the plants
that were contacted.

Table 5 - Facility Information

Facility Location Average Daily Flow Approximate
(MGD) Available Head (ft)
Deer Island WWTP Boston 365 9
Upper Blackstone Millbury 32 54
WPAD
Lowell Regional WW Lowell 25 10
Utility
Lynn Regional WF Lynn 21 17
Haverhill WWTP Haverhill 10 Not Available
Holyoke WWTP Holyoke 8 4
Amherst WWTP Ambherst 4.2 Not Available
Ayer WWTP Ayer 1.2 Not Available

The UBWPAD in Millbury, MA is located less than 7 miles from Worcester Polytechnic
Institute in Worcester, MA, where the feasibility study was conducted. A visit to the facility was
made due to its close proximity, and the visit allowed for easier visualization of the wastewater
treatment processes and the discharge route of the water. It also allowed for in-person contact
with Mark Johnson, the Plant Manager at UBWPAD.

Treating an average of 32 million gallons of wastewater per day, the UBWPAD was selected
because it is the facility that services the city of Worcester, MA, which is the second largest city
in the state and in New England. Boston, the largest city in Massachusetts and in New England,
is serviced by the Massachusetts Water Resources Authority at Deer Island, where hydropower
technology already exists. Chapter 3 provides the case study analysis for the UBWPAD.

12



3. CASE STUDY: UPPER BLACKSTONE WATER POLLUTION ABATEMENT DISTRICT

The case study analysis was conducted on the Upper Blackstone Water Pollution Abatement
District (UBWPAD) in Millbury, MA. Information was gathered from the plant staff, and an
estimate of the power potential was created. Then, a turbine was selected, a design was
considered, and piping material was chosen.

3.1 UBWPAD Overview

The UBWPAD serves a number of cities and towns in Massachusetts, including Auburn, Cherry
Valley Sewer District, Holden, Millbury, Rutland, West Boylston, and Worcester. Portions of
Oxford, Paxton, Shrewsbury, and Sutton are also served by this wastewater treatment facility
(Upper Blackstone Water Pollution Abatement District, 2013). Some households in these towns
may have septic tanks instead of being directly connected to the sewer system. Although not all
of the households are directly connected to the sewer, the sewage water from septic tanks is also
transported to the UBWPAD for treatment (Johnson, 2013).

The UBWPAD collects used water from residential homes, commercial buildings, industrial
companies, and storm water. The wastewater is treated by various processes before it is
discharged into the Blackstone River. First, the wastewater goes through preliminary treatment,
which consists of bar screens and grit chambers, where large objects and grit are removed to
reduce wear and damage to mechanical components in the treatment system. The wastewater
then travels to primary treatment, where some suspended solids and organic material are
removed by settling. The water then goes to biological nutrient removal, where fine solids,
chemicals, and organic matter are removed via bio-reactors, which provide necessary oxygen to
sustain living organisms such as bacteria and plankton that digest the remaining organic material.
This process is also known as activated sludge. After this stage, the water flows to secondary
clarifiers, where the cell biomass settles out of the water. After secondary treatment, the water
travels to the chlorine contact chamber, where the water is treated with sodium hypochlorite to
inactivate pathogens in the water. At the UBWPAD facility, this stage is performed seasonally
because there is less recreational use of the receiving water body in the winter than in the
summer. After the wastewater is disinfected, it is dechlorinated with sodium bisulfite. Finally,
the wastewater flows through an effluent discharge out to the Blackstone River (Upper
Blackstone Water Pollution Abatement District, 2013).

If a turbine system were to be implemented at this facility, it could be placed at the end of the
disinfection process in the effluent channel. The effluent channel would be ideal location for a
turbine because of the quality of the water. The suspended solids concentration in the influent of
the UBWPAD is 140 mg/L, and the effluent suspended solid concentration is 2.7 mg/L (Upper
Blackstone Water Pollution Abatement District, 2013). Suspended solids could create wear on
the turbine blades, so placing the turbine in the effluent channel would reduce the possibility of

13



turbine damage.

Information on the UBWPAD facility was gathered to determine whether or not the integration
of a hydroelectric turbine system was economically viable for this site. This information included
the available head in varying flood conditions, dimensions of the chlorine contact chamber, weir
height, effluent channel and culvert specifications, plant electricity costs, and flow data. The
effluent flow data and the average electric costs per month for operations were directly obtained
from the plant staff. The available head, dimensions of the chlorine contact chamber, weir
height, and effluent channel and culvert specifications were determined using detailed drawings
and the hydraulic profile provided by plant staff (Johnson, 2013). After this information was
gathered, the potential power output was calculated. A site visit provided information about the
space available to implement the turbine, how the treatment plant operates, and the design of the
existing effluent channel.

3.2 Potential Power Output

As shown in the EPA listing of Massachusetts treatment plants (Appendix B), the flow through
the UBWPAD averages 32 million gallons per day. The average flow value was used in power
calculations because it provides a long term assessment of power generation capabilities.

Dimensions of the chlorine contact chamber, weir, and the effluent channel were obtained from
detailed drawings provided by the plant staff. These detailed drawings are provided as
Supplementary Documents to this report. The chlorine contact chamber, where water is
disinfected before its discharge, has dimensions of 90 feet by 50 feet. The weir is the wall
located at the end of the tank where the water spills over into the effluent channel and out to the
river, and its height is 9.9 feet. The effluent channel, where water flows out after treatment, is 50
feet long and 12 feet wide.

The hydraulic profile is a document providing elevation information with respect to the weir and
the effluent discharge channel at varying flood conditions. The UBWPAD hydraulic profile is
provided as a Supplementary Document to this report. The available head is measured as the
elevation difference from the water height in the chlorine contact chamber (410.0 feet) to the
water height at the end of the effluent discharge (404.4 feet). Using the hydraulic profile, normal
river height, defined as the height of the river under no flood conditions, yields a total available
head of 5.6 feet, and a 5-year flood yields a total head of 1.1 feet. However, the 25- and 50-year
floods yields negative values for elevation because the water in the river rises higher than the
height of the water in the chlorine contact tank. As a result under these two conditions, the river
floods the chlorine contact chamber and the area surrounding the tank.

Based on head, flow, and constants pertaining to the water density, gravitational acceleration,
and efficiency, the power that can be generated from a turbine at the UBWPAD was determined

14



using Equation 1.
P = np,gQH (Equation 1)

Where:
P is power (KW)
n is the efficiency of the turbine (unitless)
pw is the density of the water (kg/m®)
g is the acceleration due to gravity (m/s?)
Q is the flow of water through the turbine (m®/s)